6356

J41 Mower
J81 Snowcaster

Parts Catalog B1232




U.S. PRICE 75 CENTS

J41 ROTARY MOWER

J81 SNOWCASTER
Parts Catalog B1232

Print Shop 2000 1-75

RINTE
s’ IN 8 .

NOTE: This Parts Catalog replaces the previous Issue No.
A1232 which is obsolete and should be discarded.

MODEL DESIGNATION

TRACTOR APPLICATION

107 117 108 118
Ja1 X X X X
J81 X X X X




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical index at
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

IlHustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship toeachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the '""Reference Number'' column and are fol-
lowed by the part number, description and
quantity required.

Orders

Orders should plainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued, The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserted into their respective
Parts Books as soon as received. Failure
to do so will lead to confusion and defeat the
purpose of the book,

indented Description

Indented parts in the descriptive list are a part of the preceding assembly or sub-assembly.

The quantity shown in the "Number Required" column is the number of parts used on a ma-
chine except where parts are'indentedin descriptive list. In this case the quantity shown is the
number required for the preceding assembly or sub-assembly,

REF. PART NO. DESCRIPTION REQ'D
A 55159 CYLINDER ASSY -rear steering ....... .. .ccueeeienun 1
28 A 56208 SOCKET ASSY -rear cylinder . . . ... ... .......... 1
29 A 55956 PLUG - adjusting, socket a8Sy . . . ... ..ot c v e e, 1
30 A 55957 SEAT - socketball, ., . ..........0cu v iuewnnun 2
31 A 56210 SPRING -socket . . . .............. .o .... 1
32 A 56209 SEAT -socket spring . . ..........ciciteaann 1
33 G 45175 CLAMP ASSY - socket ass8y. . ... ... v inoneeenn 1
16- 836 BOLT - 1/2" x2-1/4"N.F.heX. . . . . .o v v v v v neens 1
34 132- 104 PIN - cotter, 3/16" X 3™, ., . . ittt sttt nnnsennn 1
35 A 55889 STUD - ball,socket & cylinder .. ................. 2
36 13- 410 BOLT - 1/4" x5/8" N.C.,hex. . . .. .. . ... ... 4
37 92- 4 LOCKWASHER - 1/4" SAE . . . . ittt v ittt nvansnns 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and '"Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.



ALPHABETICAL

MOWER

Axle .......
Belt, Drive ,
Blades ....
Deck .
Guard .
Lift Assembly
Pulleys .....
Spindles ... ..

. o e

- s s

INDEX

SECTION

* & e e o e

Page

e ® 8 & o & &

Nol 3 IS IS IS N

T
9 a

SNOWCASTER SECTION

Auger Assembly
Belt.,........
Chute Control ..
Drive Assembly
Lift Assembly . .
Pulleys

- o e e

o & o o






CASE MODEL J 41 ROTARY MOWER =

DECK. BELT AND SPINDLE ASSEMBLY

EF. PART NO.,
C 18905
C 17155
C 15272
C 10822
A 70280
C 16719
C 16647
15340
195- 2037
6
207

12 C 17083

© 00 -1 U W W
Q

-
- O
-
— O
iy

Printed in U.S.A.

DESCRIPTION REQ'D
DECK-mower 34" +ccsevcecccscsancansscnse eeonsael
SPINDLE ASSEMBLY ¢ ccceccececssaccnsssa P PR 2
WASHER - spring  « e« ce o« ces e ne s es et ceaea 2
WASHER - spindle o e ecoevreocaccccccaccacccccecns 4
BEARING - spindle -+ ccecoeececenren s s ces e e s 4
WASHER - special, Spindle «seceoosscnsccecnecenncnns 2
ADAPTER - spindle s+ s+ cecoescccocoacens ceecanas 2
BLADE - 17-1/4" < .eceveecnss seevsssass s e e s 2
WASHER - 7/16" x2"OD «ovevee s ie et et 2
LOCKWASHER - 3/8" +vceeeecaneccanan e ceees 2
BOLT-3/8x1"NChex........ ..... e s e e e cesaceces 2
BELT - mower drive « s s eos e e cooesccocnces P |

September 1972



-~ G

| .,,4 090-; -~



',‘.CASE- MODEL J 41 ROTARY MOWER 7
WHEELS, AXLE AND IDERS

REF, PART NO, DESCRIPTION REQ'D
1 C 16745 BOLT - shoulder 3/8" ¢ eovvevennceeenasss I |
2 C 16714 BUSHING -~ idler Grim . s s s e s c s s s e s s o oo oo uooeaes I |
3 C 19084 ARM -idler «:cceceeoessse s s e e e s e s nnas teece s 1
4 195- 533 WASHER - 1/2" s o st veuceecccacncsnanenes S |
5 131- 178 NUT-lock3/8"NChex et s e s e s e s s s s s s s eece0enneee 1
6 C 17274 PULLEY -idler +ccccececccoscccaes tressssseassee 2
7 111- 330 BOLT - 3/8'" x 1-3/4" rd. hd. square neck « .« ««... ceeess 1
8  195- 103 WASHER - - 3/8" <eceuu. fereeaneens e teeeeee.. 5
9 192- 21 LOCKWASHER - 3/8" «ccverecacesan s e s vacs e . 4
10  129- 103 NUT = 3/8" NCHEX s veeevoneceennnnnnnnenns crees 4
11 C 17761 KEEPER -=belt ccccceceeceaan t et e e e e ¢ e e ce e as 1
12 C 15677 SPRING - idler arm  « s s s e o v e eesaseees B |
13 C 18899 AXLE =MIOWEL o+ e s e s s eossstoccccccncoeans P |
14 C 16077 BRACKET - height adjust « « . . . R R I I - 1
15 111- 203 BOLT - 5/16" x 1" rd. hd. squareneck «+-eeeeessscacos 2
16 129- 102 NUT = 5/16" NC HEX = o oo v o veons e e 2
17 192- 20 LOCKWASHER = 5/16" <« vvo... C ettt eeeeaeeaaa.. 2
18  138- 92 PIN - 1011 3/16" X 3/4" « oo tevenunnnnnnan ceereeienne 1
19 138- 77 PIN-10ll ¢¢ccoececacoeaes s s e s e s s s e e censenneene 1
20 C 15618 KNOB - height adjust e eceeenn.. e B
21 C 10482 SPRING «+cevees C ettt e a e ce e ceerees 1
22 C 15942 PIN - 10CKINg + < v ouvnnnnns ettt 1
23 C 19555 WHEEL - mower t t e s s s s s e esnaeens e ersesesesssea 2
24 C 16745 BOLT - shoulder,R.H,....... teeerenananas S |
25 C 14966 BOLT - shoulder, LLH, « s ¢ s e e e e o ccanssoa ce e s e vese 1
26 195- 525 WASHER - 13/32" eseccen R R I N I I N A A SR A A -

Printed in U.S.A.,

September, 1973



et

T

I’"‘“
e
;
S

)
|
[
I
[
|
|
1

|
1
I
]
&
g? -

-




.

CASE MODEL J 41 ROTARY MOWER 9
AXLE MOUNTING AND LIFT ASSEMBLY
REF. PART NO. DESCRIPTION REQ'
1 C 19456 BRACKET - lift assembly . ...c.... B |
2 C 15278 PIN-latech ........ tases s s een e cesessssenes 2
3 C 10482 SPRING - latch .. v o0 ... s e e esesessesessaaenenens 2
4 138- 98 PIN - roll 3/16" x1-1/4" ... .cceeen... teetsasasse 2
5 C 19088 13" BOLT - 2djUSHINE o oo o e o voneecnnes R 2
6 131- 1100 NUT ~10ck1/2"NCheX «.vecvecoscocssraccaaanss 4
7 C 10898 PIN -safety ....... Cee et s st e raue ceeses 4
8 195- 529 WASHER - 7/16" 4 v vnnee et e e s e s eseacesscsesseene 2
9 C 20006 PIN-Jift .ot eececeecocoacscnsnccsnscosns ceesa 1
10  195- 525 WASHER = 3/8" .tuevevees et ses s s s s essenes A |
11  195- 106 WASHER - 1/2" 4 it esencecessasasaacsnsaneasnsasses 2
12 C 15351 BRACKET - axlemounting .. ... eiveovacnss ceveees 3
13 C 15352 SPACER - axle ... cessesccnsosnnsacsssssons eeess 3
14 111- 203 BOLT - 5/16" x 1" rd, hd, squareneck .....cceececeees 6
15 129- 102 NUT - 5/16" NChex ...cececeen. c e s sasesnnns ees 6
16 192- 20 LOCKWASHER = 5/16" .¢eeevonsse eee s s s s eseceae e 6
17 138- 96 PIN = TOLL 3/16" X 1™ 4 e v e e vnvneennneennn ceeenn. 1
321- 1571 DECAL - "CASE" ...ceeseeas s |
C 16711 DECAL - height indicator .. .c.cccceceecececensnnnnn 1
A 70404 DECAL - spinning blade ....cc0cc... G eesscassesne 2
C 19272 DECAL-OPEl ...¢ieeceecsssssasssssssosncnscsse 1
18 A 70176 PIN-hair . .. v v vevvenesccecannnnns S |

Printed in U.S.A.

December 1974






